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I

This test report shall not be reproduced in full or partial, without the written approval of
UL Apex Co., Ltd,

2. The results in this report apply only to the sample tested.
3. This equipment is in compliance with above regulation. We hereby certify that the data contain a
true representation of the EMC profile.

4. The test results in this report are traceable to the national or international standards.

5. This test report does not constitute an endorsement by NIST/NVLAP or U.S. Government.
Date of test November 18 and 19, 2003

&
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Hiroka Umeyama Takashi Nakazawa
EMC Service EMC Service

Approved by :
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Group Leader of EMC Service
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SECTION 1: Client information

Company Name
Address

Telephene Number
Facsimile Number
Contact Person

Sharp Corporation, Communication Systems Group.

2-13-1 Iida Hachihonmatsu HigashiHiroshima-City, Hiroshima,
739-0192-Japan,

+81-0824-20-1817

+81-0824-20-1654

Masatsugu Daijuh

SECTION 2: Equipment under test (E.U,T,)

2.1 Identification of E.U.T.

Type of Equipment
Model No.
Serial No.

Country of Manufacture
Receipt Date of Sample
Condition of EUT

Quad-band GSM Mobile phone

GX30

ES2-216(Conducted emission)/ES2-205(Spurious emission:Radiated)
/ES2-228(Except for Conducted and Spurious emission:Radiated)
Japan

November 17, 2003

Engineering prototype

UL Apex Co., Ltd,
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124

MF060b(10.04.03)
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2.2 Product Description

Sharp Corporation, Communication Systems Group. Model No: GX30 is the Quad-band GSM Mobile phone.
The system is mainly used as a Bluetooth Headset and Car — Kit..
The clock frequency of EUT is 26MHz

Equipment Type : Transceiver

Frequency band : 2400-2483.5MHz

Frequency operation : 2402-2480MHz

Type of modulation : FHSS/GFSK

Bandwidth & Channel spacing : IMHz & 79channel

Antenna Type : Chip Antenna

Antenna Gain : 0dBi

Antenna connector Type C MM3430-2600RB3

Power Supply : DC3.0V AC 120V 60Hz (AC Adapter)
Temperature of operation : -10 deg. C. -+55 deg. C.

FCC 15.31 (e)

This EUT provides stable voltage(DC3.0V) constantly to RF Module regardless of input voltage, Therefore, this EUT
complies with the requirement.

FCC Part 15.203 Antenna requirement
Since Quad-band GSM Mobile phone uses a transmitting antenna that is an integral part of the equipiment, it is

impossible for end users to replace the antenna without use of a special tool. Therefore, the equipment complies with the
requirement of 15.203,

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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SECTION 3: Test specification, procedures & results

3.1

Test Specification

Test Specification

FCC Part15 Subpart C

Title FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional
Radiators
Section 15.207 Conducted limits
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz
3.2  Procedures and results
No. Item Test Procedure Specification Remarks | Deviation | Worst margin. { Results
Conducted . 3.3dB .
1 emission ANSI C63.4:2001 |Section 15.207 - N/A 0.2055MHz, L1 Complied
Carrier
2 |Frequency ANSI C63.4:2001 [Section15.247(a)(1) Conducted N/A - Complied
Separation
3 |20dB Bandwidth | ANSI C63.4:2001 |Sectionl5.247(a)(1) Conducted N/A - Complied
Number of '
4 |Hopping ANSI C63.4:2001 [Section15.247(a)(1)(iii) |Conducted N/A - Complied
Frequency
5 |Dwell time ANSI C63.4:2001 [Section15.247(a)(1)(iii) |Conducted N/A - Complied
g [Maximum Peak | ) \yor 063 4:2001 [Section15.247()(1)  |Conducted | N/A |- Complied
Output Power
7 |Band Edge ANSI C63.4:2001 |Section15.247(c) Conducted | N/A |- Complied
Compliance
. |Spurious . Conducted/ 6.2dB
8 . ANSI C63.4:2001 |Section15.247(c) . N/A 17360.0MHz Complied
- |Emission Radiated Horizontal

Note: Ul Apex’s EMI Work Procedures No.QPMO0S35.

*These tests were also referred to FCC Public Notice DA (0-705 "Guidance on Measurement for Frequency Hopping
Spread Spectrum Systems”.

*These tests were performed without any deviations from test procedure except for additions or exclusions.

3.3  Addition to standards

No.|Item Test Procedure  |Specification - Remarks . |Deviation | Worst margin [Results
1 1992 Occupied [RSS5210(issue 5) [RSS210(issue 3) Conducted |N/A N/A N/A
~ |Band Width + Amendment + Amendment

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)




Test report No. : 24CE0080-HO

Page t60f 44
Issued date : November 21,2003
FCCID : APYHO00033

3.4 Confirmation

UL Apex Co., Ltd. hereby confirms that E.U.T., in the configuration tested, complies with the specifications
FCC Part 15 Subpart C Section 15.207 and 15.247.

3s Uncertainty

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is +1.3dB.
The data listed in this test report has enough margin.

Spurious Emission (Radiated)
The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m).
‘The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is £5.2dB(3m).
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is =6.6dB.

The data listed in this test report has enough margin.

Other test except Conducted Emission and Spurious Emission (Radiated)
The measurement uncertainty (with a 95% confidence level) for this test is £3.0dB.
The data listed in this test report has enough margin.

3.6 Test Location

UL Apex Co., Ltd. Yokowa EMC Lab. No.2 shielded room
108 Yokowa-cho, Ise-shi, Mie-ken, 516-1106 JAPAN
Telephone +81 596 39 1483

Facsimile +81 596 39 (0232

No.2 shielded room has been fully described in a report submitted to FCC office, and listed on August 29, 2003(Registration
number: 90411).

UL Apex Co., Ltd. Head Office EMC Lab.

No.1 semi anechoic chamber.

No0.3 measurement room

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile :+81 596 24 8124

No.l semi anechoic chamber has been fully described in a report submitted to FCC office, and listed on February 01,
2002. (Registration number: No.1:313583 Industry Canada: No.1: IC4247)

*NVLAP Lab. code: 200572-0
3.7  Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The EUT exercise program used during radiated and conducted testing was designed to exercise the various system
components in a manner similar to typical use.

The sequence is used : Transmitting mode(Bluetooth)
Low Channel :2402MHz,
Mid Channel :2441MHz

High channel  :2480MHz
Inquiry

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

AC120V/60Hz

[+]

EUT

* Cabling was taken into consideration and test data was taken under worst case conditions.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Description of EUT and Su _mort equipment
[No. | Item = Model number | Serial number - Manufacturer. | FCCID - -
| Quad-band GSM | GX30. ES2- 216(Conductedemlssmn) 'SHARP - : | APYHO00033::
A o Moblle phone L D ES$2-205(Spuriousemission;Radiated) o B e
e S -ES2-228(Except for Conducted and . [ o s s
T - | Spurious emission:Radiated) R
B AC Charger XN-1QC34 N/A HOSHIDEN N/A
C* | Earphone N/A N/A SHARP N/A
List of cables used
No. | Name': Lengfh (m) - | Shield | Backshell Material -
1 DC Power Cable 1.5 N Polyvinyl chloride
2* | Earphone Cable 1.2 N Polyvinyl chloride

*Except for Conducted Emission test

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)
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SECTION 5: Conducted Emission, Section 15.207

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was Jocated 80cm from LISN and excess AC cable was bundled in center. They were folded back and
forth forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane, Each EUT current-
carrying power lead, except the ground (safety) lead, was individually connected through a LISN to the input power
source. All unused 30ohm connectors of the LISN were resistively terminated in 50ohm when not connected to the
measuring equipment,

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a reference ground plane
4.5 x 3.6 x 2.7m in a No.2 shielded room.

The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak detector (IF BW 9 kHz).

Measurement range: 0.15-30MHz

Test data : APPENDIX 3
Test result : Pass

SECTION 6: Carrier Frequency Separation, Section15.247(a)(1)

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 7: 20dB Bandwidth, Section 15.247(a)(1)

Test Procedure
The 20dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 8: Number of Hopping Frequency, Section 15,247(a)(1) (iii)

Test Procedure

The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab,

4383-326 Asarna-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116

Facsimile : +81 596 24 8124 MEQ60b(10.04.03)
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SECTION 9: Dwell time, Section 15.247(a){1)(iii)

Test Procedure
The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 10: Maximum Peak Qutput Power, Section 15.247(b)(1)

Test Procedure
The Maximum Peak Qutput Power was measured with a power meter connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 11: Band Edge Compliance, Section 15.247(c)

Test Procedure

The Band Edge Compliance was measured with a spectram analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8116

Facsimile 1 +81 596 24 8124 MF060b(10.04.03)
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SECTION 12: Spurious Emission , Section 15,247(¢)

[Conducted]
Test Procedure

The Spuricus Emission (Conducted) was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The Radiated Electric Field Strength intensity has been measured in No.1 semi anechoic chamber (19.2x11.2x7.7m) witha
ground plane at a distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

The result was also satisfied the general limits specified in section 15.209(a).

Test data : APPENDIX 3
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile :+81 596 24 8124 MF060b(10.04.03)
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APPENDIX 1: Photographs of test setup

Conducted Emission

Front

Rear

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Spurious Emission (Radiated)

Front

Rear

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Worst Case Position (X-axis:Horizontal / Z-axis:Vertical)

X-axis

Z-axis

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 2:Test instruments

EMI test equipment

L . Beval(mon|
Semi Apechioc (3 2002/12/28 * 12

Chamber 10m
MBA-01 Biconical Antenna Schwarzbeck BBA%9106 3 2003/10/15 = 12
MLA-0L Logperiodic Antenna Schwarzbeck USLP9i43 3 2003/10/15* 12
MTR-01 Test Receiver Rohde & Schwarz ESI40 3 2003/11/12 % 12
MAT-06 Attenuator(6dB) Weinschel Corp 2 3 2002/12/24 * 12
MCC-01 Coaxial Cable Suhner/storm/Agilent/TS |- 3 2002/12/19 * 12
MPA-04  |Pre Amplifier Agilent 8447D 3 2003/03/13 * 12
MPA-01 Pre Amplifier Agilent 8449B 3 2003/02/08 * 12
MCC05  [Microwave Cable Storm 421-011 3 2003/01/14 * 12
MCC-06  |Microwave Cable Storm 421-011 3 2003/01/14 * 12
MBF-01 SHF Bandpass Filter M-City 5GHz BPF 3 2003/04/24 * 12
MHA-05 Horn Antenna Schwarzbeck BBHA9120D 3 2003/01/11 * 12
MHA-02  |Horn Antenna EMCO 316009 3 2003/01/11 * 12
MRENT-06 |Spectrum Analyzer Advantest R3273 4 2003/10/31 * 12
MCC-22  |Microwavell@Cable Storm - 4 2004/04/29 * 12
MPM-04  |Power Meter Agilent E4416A 2 2003/03/13 * 12
MPSE-04 | Power sensor Agilent E9327A 2 2003/03/18 * 12
CC-28 Yokowa No.2 shield coaxial(0.01MHz- |UL Apex CC-24CC- 1 2003A3/29 * 12

1000MHz) 25,CC-26,CC-

28,CC-29.5W-

21,5W-22

LS-02 LISN(AMN) Rohde & Schwarz ESH3-Z5 1 2003/10/31 * 12
SA-05 Spectrum Analyzer Advantest R3271 1 2002/12/24 * 12
TR-03 Test Receiver Rohde & Schwarz ESHS30 1 2003/05/15 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the nationzl or

international standards.

Test Ttem:
1: Conducted emission
2: Maximum peak output power
3: Spurious emission Radiated
4: Except for Item 1,2 and 3

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 3: Data of EMI test

Conducted Emission
2402MHz

DATA OF CONDUCTION TEST

Applicant : Sharp Corperation

Kind of Equipment : Quad-band GSM Mobile Phone

Mode! No. o GX30

Serial No. : ES2-216

Power o AC120V/60Hz

flode . Transmitting (Ch:2402MHz)

Remarks :

Date T 1/18/2003

Phase . Single Phasse

Temperature 22 °%¢ Engineer . Takashi Nakazawa

Humidity DA %

Reguilation * FCC PartibC§ 15, 207 (0. 15~-30NHz)

No. FREQ. READING (N} READING (L1) LISN CABLE ATTEN. RESULT LIMETS MARGIN
G AV Qr AV FACTOR LOSS qr AV ?E’ AY QP AY

{Mtz] [dBu¥] [aBuv] faB] [dB} (4B} [dBuV} dBuv] fdnl

1. 0.2065 69.2 479 B9.8 487 O.% 0.2 0.0 60.1 49.0 63.4 33.4 3.3 4.4

2. 03088 49.3 386 48.6 2380 0.1 0.2 0.9 49.6 388 E0.0 50.0 0.4 L2

3. 0.4105 41,8 33,0 39.¢6 30.6 0.% 0.2 0.0 42.1 33.3 57.6 47.6 1$.5 4.3

4. 0.8142 36.2 30,0 33.8 252 0% 0.2 0.0 365 30.3 56.0 46.0 19.5 157

5. 18510 3.3 28.7 56.7 324 0.1 0.3 0.0 371 32.8 56.0 46.0 8.0 £3.2

6. 6.6743 88.4 3L2 39.1 3L.6 0.3 0.6 0.0 40.0 32.5 60.0 0.0 20.0 |

Y. 116085 38,1 34.2 375 330 0.5 0.8 0.0 30.4 355 60.0 50.0 0.6 14.5

CALCULATION: READINGEdB o V] + LISN FACTOR[dB] + CABLE LOSS[dB] + ATTEN([dB].

All other spurious emissions were less than 20dB for the limit.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF06(b(10.04.03)
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DATA OF CONDUCTION TEST CHART

Aoplieant : Sharp Gorporation

Kind of Equipment : Quad-band GSM Hobile Phone

Hode| No. 1 GX30

Serial No. . ES2-216

Power . AC120V/60Hz

Node o Transmitting (Gh:24020Hz)

Remarks :

Date ©11/18/2003

Phase . Single Phase e e e e e oo
Temperature 22 °%Cc Engineer  : Takashi Nakazawa
Humidity D44 94

Reguiation 1 : FGG Parti56§ 15, 207 {0. 15-30MHz3

Reguiation 2 : None

Emission Leve! {dBpV}

PHASE: N

80 Note. Peak hgld data.| Ddta)is 1[:1 orrected.
70 L
™
G0 _‘-——‘ i i
}%\ {
50 Y i] is ]
H fi ]I
R Y
LS gl , L
s ERiLL i |
20 j :
1]
¢ 015 1 10 30
Frequency [MHz]
Emission Level EdBuV] PHASE ;1.1
80 Note. Peak hdld data.| Ddtalig dnporrected.
70
.
F —
60 i i jw

“ T

> LTI

30 ' I
! ]
| i
20
10
LTS 1 10 30
Frequency [MHzY
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Emission
2441MHz
DATA OF CONDUCTION TEST CHART
Applicant : Sharp Corporation
Kind of Equipment : Quad-band GSM Mobile Phone
Mode! Mo, T GX30
Serial No. : ES2-218
Power o AG120V/60Hz
Kode o Transmitting{Ch:2441WHz)
Remarks :
Date : 1/18/2003
Phase . Single Phase
Temperature 122 Engineer . Takash:i Nakazawa
Humidity 44 %
Reguiation 1 . FGG Part15C§ 15. 207 0. 15-30MHz}
Reguiation 2 . ¢ None
Emission Level {dBuV} PHASE ;N
80 Hote. Peak hgld sta‘ Datal i imsorrected_
0 L
z““‘-\
60 [t 1
e
SV A
AU )
40 y
L
30 m F
20 ;
10
0 o5 1 10 30
Frequency [MHz]
Emission Level [dBu V] PHASE L1
g Note. Peak h«lld sta. Ddtal i Lnl:urrected,
70
60
50
40
30
20
10
LT ( 10 30
Freguency [MHz)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Applicant
Kind of Equipment
Mode! No.

Page :190f 44
Issued date : November 21,2003
FCCID : APYHO00033
Conducted Emission
2480MHz

DATA OF CONDUCTION TEST CHART

. Sharp Gorporation
© Quad-band GSH Mobile Phone
I 8X30

Serial No. : ES2-216
Power T AG120V/60Hz
Mode . Transmitting (Ch: 2480MHz)
Remarks :
Date 111872003
Phase o Single Phase
Temperature 22 °c Engineer . Takashi Nakazawa
Humidity D44 9
Reguiation 1 : FGC Part15C § 15, 207 (0. 15-30MH2)
Regutation 2 : None
Emission Level {dBu Vi PHASE : %
80 L . LL
Note. Pesk ihtgld dpta.| Data|is {nporrected.
0
-
P
60 \{{ x\ e
50 f B
W .
40 k
ﬂ(a ' h \ IL. 4 T f
30 } 1 f T
4 , ; ) i
20 !
10
9 o5 1 10 30
Frequengy [MHz)
Emission teve! [dBp¥] PHASE L1
&0 Note. Peak hgld dL'ta. Ddta| i Lﬁ:orrected.
06
-
60 ,
™.
W1,
50 7 1 =
40 \ I
-"JFM 1 ‘ &
30 LA T = ; %
[ ! §
M
20 i
10
O o5 1 10 30
Frequency (RHz)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Conducted Emission
Standby

DATA OF CONDUCTION _TEST CHART

Applicant . Sharp Cornoration

Kind of Equipment @ Quad-band GSH #obile Phone
Hodel MNo. T GX30

Serial No. L ES2-216

Power . AG120V/60Hz

Hode ! Standby MWode

Remarks :

Date L 11/18/2003

Phase © Single Phase e, I
Temperaturs 122 °C Engineer  : Takashi Nakazawa
Humidity : 44 %

Reguiation 1 © FGC Pert15G §15. 207 (0. 15-30MHz)

Regulation 2 : None

Emissfon Leve! [dBuV] PHASE:N

8 Note. Peak hald data.| Detali Jm:nrreci'ed.
10 V

60 . '“’“-

50 M{! h \ -

40 k

[ —

30 Y

20

LT 1 10 30
Frequency [MHzl

Emission Level {dBgVi PHASE:L1

80
Note. Peak hqld data.| Ddtalis Ln:orreoted‘
0

60 e

50

40

30

20

10

Frequency [MHz3

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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COMPANY
EQUIPMENT
MODEL

S/N

POWER
MODE

Carrier Frequency Separation
DATA OF CARRIER FREQUENCY SEPARATION

UL Apex Co., Lid.

Head Office EMC Lab. No.3 Measurement Room

: Sharp Corporation REGULATION : Fec Part15 Subpart C 15.247(a)(1)
: Quad-band GSM Mobile Phone TEST DISTANCE -
1 GX30 DATE 1 11/18/2003
: ES2-228 TEMPERATURE : 20deg.C
: DC39v HUMIDITY : 40%
: Tx(Hopping on)/Inquiry
Engineer Hiroka Umeyama

PK DETECT(S/A :span 3MHz, RBW 100kHz ,VBW 100kHz, sweep time AUTO )

CH FREQ | Channel separation Limit
[MHz] [MHz]
Low 2402.0 1.000 >20dB Bandwidth and 25[kHz]
Mid 2441.0 1.000 >20dB Bandwidth and 25[kHz]
High 24800 1.000 >20dB Bandwidth and 25[kHz]
Inquiry 2441.0 1.000 >20dB Bandwidth and 25[kHz]
UL Apex Co., Ltd.
Head Office EMC Lab,
4383-326 Asama-cho, Ese-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124 MF060b(10.04.03)
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Carrier Frequency Separation

2402MHz 2441MHz
Tua 2003 Nov 18 10:07 Tue 2003 Nov 18 10:10
va WRR 2404019 Gltz REF 107.0 denv HER  2,.412008 GHz
0 d8/ * View Smpl BB Smpl 103.63 dB, 10 a8/ *A View Sm 1 103,65 dBpV
et Mo 2 2" A s 3
*a0-48[1-9 = . — - et i .
CENTER 2403011 Gz SPAN 3.000 Hiz KENTER 2.341000 GHz SPAN 3.000 Wiz
HREY 100 kb _wVBW 500 kHz #SWR 20 ma __ ATT 10 48 BREW 100 kHr #VEW 100 kHz #SWP 20 ms _ ATT 10 dB
Multi Marker List Hulti Marker List
1: 2.404019 6Hz 103.63 dBuv i: 2.442008 GHz 103.65 dBaV
z 2.403017 Gz 103.54 dBpv z 2.441006 6Hz 102,50 dBpV
g: 2.402006 GHz 103.60 dBuv 3: 2.439995 GHz 102,07 dBuv
: 4:
5: 5:
s §:
7: &
8: 8
a9 q:
10: 16:
4: 4:
2480MHz Inquiry
Toe 2003 Fov 18 10:16 Tue 2003 Nov 1819100
FEF 107.0 GBIV W7 480008 GFz FEF 107.0 dBV WA Z.442005 GHe
10 dB/ #A_Max _ Swpl B _Blank Smpl 102.12 BV ho' dBs * View Sa 1 75.91 dByY
il s et o ER pra L /l'/ b
{1341 = 1] =
¥ -'-.2"8@‘.. H2y W
20, — e ..-'f Y P ™, i
fomcandll et el Bl S
CENTER Z.479000 GHz SPAN 3,000 Wiz CENTER 2.441000 GHz SPAN'5.000 Wiz
PREY 100 kHz *VBW 100 KHz #SWP 20 ms _ ATT 10 dB [#REW 100 kHz #VBW 100 kHz SWP 20 ws _ ATT 10 dB
Multi Marker List Multi Marker List
1: 2.4230008 GHz 102.12 dBuY 1i: 2,442005 oH=z 75.91 dBuV
28 2.479006 Gz 68,58 dBuV 2 2.439855 GHz 74.79 dBuV
3: 2.477995 6Hz 103.45 dBuY g: 2.441000 GHz 104,96 dBuV
a: :
5: 5
B 6:
7 7
8: 8:
9: 9:
10: 10:
a: a:
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MFO060b(10.04.03)
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: APYHO00033

COMPANY
EQUIPMENT
MODEL

S/N

POWER
MODE

20dB Bandwidth

DATA OF 20dB BANDWIDTH

: Sharp Corporation

: Quad-band GSM Mobile Phone

: GX30
: ES2-228
: DC3.9V

: Tx (Hopping off} /Inquiry

UL Apex Co., Ltd.

Head Office EMC Lab., No.3 Measurement Room

REGULATION : Fcc Partl5 Subpart C 15.247(a)(1)
TEST DISTANCE t-

DATE : 11/18/2003

TEMPERATURE : 20deg.C

HUMIDITY :40%

Engineer Hiroka Umeyama

PK DETECT (5/A: span 3MHz, RBW 30kHz ,VBW 30kHz, sweep time AUTO)

CH FREQ 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
Low 2402.0 0.819 1.0
Mid 2441.0 0.819 1.0
High 2480.0 0.819 1.0
Inquiry 2441.0 0.654 1.0
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(10.04.03)
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20dB Bandwidth
2402MHz 2441MHz
Tue 2003 Hov 18 16:23 Tua 2003 Mov 18 15:24
REF 107.0 dBuvV MWERA 819 kHz FEF 107.0 dBuv HKRA B19 kHz
10 4B/ *A View Smpl B _Blank Smpl 0.13 dB 10 4B/ A View Swpl B_Blank Smpl 0.44 d8
TEF. WK 2.202010 GAZ | T WRE 2301000 G
)2{0 !Z__c.{fLN M&m 163(67 dB | M,(q w 163[87 b

N
v’rﬁ u

(j \ il

Y '\

AN

I\/{

AN
7 v

PRL Y WA}

CENTER SPAN 3.000 HHz

7. 480000 GHz
#RBW 30 kHz  WWBW 30 kHz SWP 20 hs ATT 10 dB

R \,\ W \,\
Rebig oot CY
CENTER Z.441000 GHZ SPAN 3,000 Wiz
SRb 50 Wy VDM 30 Ktz SWP 20 we  ATT a0 G EN 30 kifz wWBW SO KMz SWP 20 ms  ATT 10 dB
2480MHz Inquiry
Tue 2003 Nov 18 16195 Tue 2003 Hov 10 1910
REF 167.0 dByV WKRA 519 kHz REF 107.0 dBpv VKA 554 _KkHz
ho' dB/ % View Smpl _B Siank Smpl 0.38 dB ho a8/ %A View Smpl B Blank Smpl =2.52 dp
EJET] - TR Talm
10389 dB LA
1N

AW

W

M

\mJA\'f\r/ '

CENTER 2.441000 GHr
kmiwkﬂz #VEW 30 kHz *SW° 20 ms

SPAN 3,000 NHz
ATT 10 dB

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Number of Hopping Frequency

DATA OF NUMBER OF HOPPING FREQUENCY

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : Sharp Corporation REGULATION : Fec Part15 Subpart C 15.247(a)(1) i)
EQUIPMENT : Quad-band GSM Mobile Phone TEST DISTANCE R
MODEL : GX30 DATE + 11/18/2003
S/N : ES2-228 TEMPERATURE ; 20deg.C
POWER : DC3ov HUMIDITY T 40%
MODE : Tx (Hopping on) /Inquiry
Engineer : Hiroka Umeyama
PK DETECT(S/A : RBW 300kHz ,VBW 1MHz, sweep time AUTO )
Mode Number of channd  Limnit
[time] [time]
Tx(Hoppng on} 74 215
PK DETECT(S/A : RBW 300kHz ,VBW 1Mz, sweep time AUTO)
Mode Number of channd ~ Limit
[time] [time]
Inquiry 32 =15
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile + +81 596 24 8124 MF060b(10.04.03)
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Number of Hopping Frequency

Hopping on (1/3) Hopping on (2/3)
lngéfrJ'?'o dEWQ View Smpt _B_Blank Smpl R 1] dé??ﬂ dewﬁ_u‘leu Swpl__ B_Elank Supl TR R
L e ST RN T W

/ I V
/
/

R START Z.33000 6Hz STOP 2.45000 6H:
Aty a0 e AW e esp zomn Ty d OF PREW 500 iz oVGW L Wiz wSHP 20 we _ ATF 1D 4B -
Hopping on (3/3) Inquiry (1/3)
Tue 2003 Nov 18 165:57 Tus 2003 Nov 18 19:45
REF 107.0 a8V e REF 107.0 By . “e
10 4B/ A VTaw  Snpl B_Blank Supl 10 d8 A View i B_Blank

AL AAMAARANAAANAR N ANNA D N
AR A T AN A
| | f%uw\ r

i ] s

START 2.46000 GHz STIP 2. 26000 Gz START 2. 20000 Gz STV 243000 Gz
[PREW 300 kMz VAW ) Mz #SWP 20 ms  ATT 10 dB [PREW 300 kiz #/BY 1 SSWP 20 mg  ATT 10 4B
. P
Inquiry (2/3) Inquiry (3/3)
Tua 2003 Hov 18 19:42 Fue 7003 How 18 15790
REF 107.0 dBp¥ REF 167-0 dBpv
o dB/ ¥4 View Swpl _B_Blank Smpl 1o a8/ * View Sep! B _Blank Smol

AAAIAAAA B AR A AT AANA A AR A ATA
LM TIVAN
JVVWVVUVVHV\H]V\ vu%%#Vvv \

KTART 2,25000 61tz STOF 2. 25000 G
ETART 7, 43000 Gz TP 245000 Gz o 2 .
[PREW 300 kHr »VGW 1 Mtz x5 20 ms _ ATT 10 4B UEEM 300 ki 2EW 1 Wiz 2% AT 10 &

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Dwell time
DATA OF DWELL TIME

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY Sharp Corporation REGULATION : Fec Partl5 Subpart C 15.247(a)(1)(iii)
EQUIPMENT : Quad-band GSM Mobile Phone TEST DISTANCE D -
MODEL : GX30 DATE : 11/18/2003
S/N : ES2-228 TEMPERATURE : 20deg.C
POWER : DC39Vv HUMIDITY » 40%
MODE :  Tx (Hopping off) /Inquiry
Engineer Hiroka Umeyama
PK DETECT(S/A :span ZERO, RBW 1MHz ,VBW 3MHz, sweep time Inis-10ms)
Mode Number of transmission Length of Result Lirmit
in a 31.6(79 Hopping x 0.4) transmission time
/ 12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
DHI 51 times /5sec. x 31.6 = 322.32 times 0435 140 400
DH3 17 times / 3sec. X 31.6 = 107.44 times 1.680 180 400
DHS 11 times / 5 sec. x 31.6 = 69.52 times 2.910 202 400
Inquiry 102 times / 1sec. x 12.8 = 1305.6 times 0.259 338 400
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Dwell time
DH1 (1/2) DH1 (2/2)
Tue 2003 Nov 18 17:13 Tue 2003 Nov 18 17:47
FEF 107.0 douV REF 107.0 iV WKRS 435.0 s
10 48/ *4 View Smpl B_Blank Sspl Ha dB/ *A _View Smpl B_Blank Sapl -3.96 dB8

TA MKR
435, 9 _lus

CENTER 2.431000000 GHz SPAN Q Hz
PREY 300 kHr #VEW 1 MHz W 5.0 5 ATT 10 dB

CENTER 2,441000000 GHz
REW 1 WHx MEBW 3 MHz SSWP 5.0 ms

SPAN 0 Hz
AFT 10 dB

DH3 (1/2)

DH3 (2/2)

Tue 2003 Nov 1H 18:00

REF 107.0G dBaV
10 dg/ %A View Smpl B _Blank Smpl

REF 107.0 dBuV
Lo

A

Tue 2003 Mov 16 17:49
4 1.600 »s

CENTER 2.441000000 GHz SPAN 0 Hz
#RBW 100 kHz *VBY 100 kHz #SW* 5.0 5 ATT 1¢ 4B

dB/ *b View Sepl B Blank Smpl ~0.56 dB
2.441000000 GHz SPAN O Hz
REW 1 WHz, MVBW 3 MHz *5WP 5.0 ms 1T 10 dA

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile ¢+ +81 596 24 8124

MF060b(10.04.03)
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Dwell time

DHS (1/2)

DHS (2/2)

Tue 2003 Hov 18 18302

Tua 2003 Hov 1B 18705

REF 107.0 AV REF 107.0 dav WKRA 2,910 mo
jo de/s ¥4 View Smpl B Blank Smpl o 48/ *4_View Smpl B Blank Smpl ~0.3A8 dA
DE = g
2_-_5_{[5'515
Ji EI
CENTER 2.441000000 GHz SPAN Q Hz
CENTER 2.441000000 GHz SPAN O Hz *REW 1 MHz *WEW 3 HHz ISWP 10 ws ATT 10 4B
PREW 100 kHz wViW 100 kHz *SWP 5.0 s ATT 10 4B
- -
Inquiry (1/2) Inquiry (2/2)

Tue 2003 Nov 18 189350

REF 107.0 dBuv
Lo dB/ * View Smpil B _Blank Smpl

REF 107.0 dH;

33

il HKRa 253,
[0 dB/ 4 View Smpl B _Blank Smpl ~23.70 48

Tua 2003 Hov 18 20:12
0 us

=

B [

l

|
|

KENTER 2.441000010 GHz SPAH O Hz
[RBY 100 kM- »UBY 100 kHz +SWP 1.0 o ATT 10 dB

CENTER Z.441000010 Giiz

[+REW_1 MH= VAW 3 WHz ASWP 1.0 ms  ATT 10 dB

SPAN @ Hz

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 5%6 24 8124

MF060b(10.04.03)
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Maximum Peak Output Power

DATA OF PEAK OUTPUT POWER(CONDUCTED)

UL Apex Co., Lid.
Head Office EMC Lab. No.3 Measurement Room

COMPANY Sharp Corporation REGULATION : Fec Part15 Subpart C 15.247(b)(1)
EQUIPMENT Quad-band GSM Mobile Phone TEST DISTANCE :-
MODEL GX30 DATE : 11/18/2003
S/N ES2-228 TEMPERATURE : 20deg.C
POWER DC3.9V HUMIDITY 140%
MODE Tx (Hopping off) /Inquiry
Engineer Hiroka Umeyama
CH - FREQ P/M Reading Cable Result Limit
Loss
[MHz] [dBm] [dB] [dBm] | [dBm]
Low 2402.0 -14 0.0 -14 30.0
Mid 2441.0 -1.2 0.0 -1.2 30.0
High 2480.0 -1.1 0.0 -1.1 30.0
Inquiry 2441.0 3.2 0.0 -3.2 210
Sample Calculation:
Result = P/M Reading + Cable Loss + Attenuator
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8116 :
Facsirmile : +81 596 24 8124

MEQ60b(10.04.03)
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Band Edge compliance
UL Apex Co., 1td.
Head Office EMC Lab. No.3 Measurerrent Room:
COMPANY :  Sharp Corporation REGULATION : Foc Part15 Subpart C15.247(¢)
EQUIPMENT  : Quadband GSM Mobile Phone TEST DISTANCE -
MODEL : GX30 DATE o /182003
SN : ES2-208 TEMPERATURE 1 AdegC
POWER : DC3gV HUMIDITY ¢ 40%
MODE . Tx (Hopping on/off )
ENGINEEF : Hiroka Umeyama

FKDETECT{¥A :Span 10MHz, REW 100kHz/1MHz ,VBW 100kHz/1MHz, sweep time AUTO)
[Hopping on] Conducted

Frequency Reading Cable E P Difference of Feld Limit
Loss Tevel Strength
[Miz] [dBuv] [dB] [dBuV] | W] [dB] JdBuVing}
23900 408 07 415 0.28 - 319 <74[dBuV/]
24000 577 0.8 585 - 46.04* - >2)dB])
2483.7 526 09 53.5 443 - 43.8 <74[dBuV/ir]

*Reference : Reading (103.74[dBuV]) + Cable Loss (0.8{dB]) = E (104.54[dBuV]) at 2405 04MEz.

[Hopping off Tx (2402/2480MHz)] Conducted

Frequency Reading Cable E P Difference of Field Limit
Loss level Strength
(M} [dBuV] [4B] [dBuv] | [nW] [dB] JdBuV/mj]
23900 383 07 390 0.i6 - - 294 <74[dBuV/y]
24000 587 03 395 - 45.02* - >20[dB]
2483.7 529 0.9 538 4.73 - 44.1 <74[dBuV/ri]
*Reference : Reading (103.72[dBuV]) + Cable Loss (0.8[dB]) =E (104.52fdBuV]) at 2401.87MHe.
Sample Calaulation:

Field Strength = 20lop((/ 3#P*10°-94G) / d *10°6)
E: Reading + Cable Loss '
P: Converted tonW

d : Test distancefrm) 3
G : Numreric Anterna Gain 1.64
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile 1 +81 596 24 8124 i MF060b(10.04.03)
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Band Edge compliance

Hopping on (2402MHz) Heopping on (2480MH?z)

Marker 1 [T1] RBW 200 kHz RP Att 10 8B Tue 2003 Nov 18 18:26
@,_, w1 103.7¢ aawv  vew 200 kms REF 107.0 By WKR 248451 GHz
107 asyv 2.40503607 sz swr s me  wsie anwy 1O dB/ ~ A View Smpl B Blank Smpl 52.56 dBuv

1

e n Ak A

A \Vf"\vmvm\ //‘“\\
e /T

| \

N’\%L ~ i

A
u'l"..&h)r]

3

faw
g

N CENTER 2.48000 GHz SPAN 10.00 MHz
FREW 300 kHz *VBW 300 kHz *SWP 20 ms ATT 10 d8

center 2.397 GHz 2 Wnz/ Span 20 muz

Date: 25.90v.2003  10:41:30

Hopping off (2402MHz) Hopping off (2480MH?z)
i e T e T ® T ey 18 1957
107 dsuv 2.40186374 cHz swr 5 ms vnit _amyv o dB/ *A_View Smpi B_Blank Smpl 52.85 dBuv
A£Y nf;\ 103 72 uuvl- MARKER
' - u{u\ Y A 2. 48450 £]
R 2 JARN

- T” \  sesadpos ans Ji \
Lo [ | = > 7 \\r
/W : V\r\“ A / ™ : ..\W“W\;\

7
2 u{"”’*\r\/‘w
WY PRIV W
f CENTER 2.40200 61z SPAN 10.00 Wilz
ARBY 300 kiz *VBW 300 kiiz *SWP 20 ms __ ATT 10 dB
center 2.397 cnz 2 msz/ span 20 waz
Date: 25.N0V.2003 10:45:24

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Spurious Emission(Radiated)

DATA OF RADIATED EMESSION TEST

pex Lo.. TCE b Ho. 1 Semi Anechoic Chamber
Date : 2003/11/17 16:26:28
Apolicant 1 Sharp COrporat ian Report Ho. + 24CE0080-HO
Kind of EUT + Quad-band GSW Uobile phone Power © 1 AG120V/60H:
Hode! HNo. + G430 Teap'C/Humi%  : 26 / 30
Serial No. ; E52-205 . Operator : Hirgka Uneyvoma
Wode / Remarks : Transmittiing {Ch: 2402WH2) '
LIMIT : FCC15C §15.247(c) 3m L
Al other spurious emissions were less thzn 20dB for the {imlt. - ﬂgmgg}ﬂ
, Lo/l <« TP DATA 3 % fortzontal
L)
70
60
50 -
—_— ]
a ' :
30 - ’f
2 ! 7 §
? T !
10
] -
{I1] 50M 708 1000 2004 300M
Freauency [Hz}

Ho.  FREQ REABIHG ANE-R LOSS. GAIR RESULT  LIMIT _.MARGIM  ANTENNA TABLE
DiHz] [dBg¥]  [dB/n) - [dB} [dB]  [dBuV/m) [dBpV/m)  [dB) [en] [DEG]

----- Horizantal ———-

1 33.788 22.0 17.0 L1 280 181 40.0 1.9 400 50
2 78. 275 35.9 6.4 .3 275 2.6 40.0 1%.4 310 51
3 47, 300 3.5 7.4 7.9 2.3 19.5 40.0 20.5 230 130
4 17,01 3.1 i2.7 43 26.3 25.8 2.5+ 1.7 215 240
5  292.703 32.3 201 8.7 2.6 8.5 46. 0 10.6 10 10
-——- Yertical —— -

[ 33.788 .9 1.0 7.1 280 80 40.0 120 . 100 341
1 78. 275 35.9 6.4 7.8 2.5 22.6 40.0- 17.4 100 186
8 87, 300 32.4 7.4 7.9 213 20.4 4.0 19.6 100 122
g NnId 26. 5 12.7 8.3 264 213 43.5 2.4 200 40
0 292.703 25, 2 20.% 9.7 26.6 28.4 46, § 1.6 1180 354

CHART-WITHOUT EACTOR ~ ART TYPE : —30MHz LOOP, 30-300MHz BICGIIICAL. J00MHz-1000MHz LOGPERIODIC, 1000MHz- HORN
CALGULATION : READING + ANT FACTOR % LOSS (CABLEFATTEN.} = AN Page: *

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone ++81 596 24 8116 , )

Facsimile : +81 596 24 8124 MF060b(10.04.03)




Test report No, + 24CE0080-HO

Page 1340f44
Issued date i + November 21,2003
FCCID : APYHO00033

DATA OF RADIATED EMISSION TEST .

Apex Co. Ltd. Head Office EMC Lab No. 1 Semi Aneqlho_lc hamber

2001 AT 160120
Applicant _ :Sharp Corporation Raport Mo : 240E0080-40
K?ﬁdlg?neur : oadoband GSH Hoi le phane Power 200750z
Model No. : GX30 . Temp'C/Humi ¥ 25 /

"Serial No. ; ES2-208 Dperator leoka Umeyama
Mode / Remarks: Transmittiing(Ch:ZduZMHzl ‘
LIMIT TIGIIEC 516, 247 (c) 3m

other spurious emissions were less than 20dB for the limit. — ﬁg;{fgg}ﬂ
g LBA/AL < 0P DATA ) % forizontal
80
70
60
50 [
40
30 :F . : : - : : B
20
10
gUUM ' 500M T00M : 16
Frequency [Hz]

No.  FREG READING _ ANT LOSS GAIN - RESULT LIMIT  MARGIN  ANTENKA TABLE
[MHz] [dBpV] [dB/mi  [dB] ‘EdB] [dBuv/ml [dBuV/ml  [dB] [om] [DEG]
—— Horizontal ———-

1 304. 280 31.5 14. 4 9.8 26.7 70.0 46. 0 17.0 100 220
2 960000 23.9 22.4° 131 28.4 3.0 46.0 16.0 100 0
- Vertital —— . '

3 304 280 26.9 14.4 9.8 26.7 24.4 46.0 21.6 100 200
4 850. 000 23.9 224 131 2.4 310 46,0 16.0 100 0

CHART:#(THOUT FAGTOR  ANT TYPE : -30MHz LOOP. 30~300MH BIGUICAL 00M-1000MH2 LOGPER| He-
CALCOLATION : READING & ANT FACTOR £ LOSS (CABLEFATIEN ) : : OPIC. 10008Hz-, HORY

UL Apex Co., Ltd.
‘Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-6021 JAPAN
Telephone : +81 596 24 8116 ‘ _
Facsimile : +81 596 24 8124 MF060b(10.04.03)




Test report No. : 24CE0080-HO

Page - 1350f44
Issued date ¢+ November 21, 2003

FCCID . + APYHO00033

DATA OF RADIATED EMISSION TEST

Apex Co.. Ltd Head 0ffice EMC Lah No.1 Semi Anech ol Chainber
Date = 2003/11/17 18 0

Applicant : Sharp Corporation Report No. 24CE0080-H0
Kind of EUT  : Quad-band GSM Honile phone Power . 20v/ciz
Hodel No. - 1 GX30 Temp'C/Humi % 25 /3

Serial No. 1 ES2-205 Operator Htroka Umeyama

Mode / Remarks: Transmittiing (Ch:z441MHz)
LIMIT : FECISC § 15247 (0) 3

other sourious. emissions were less than 20dB for the limit. _ gg::ﬁgg}al
gp BA/EL << QP DATA ) % Harizontal
80
(|
60
50
| ———
40 -
30 f
T 24 ¥ f
WY T
10[
30M 50M 70M 100K 200M 300M
Frequency [Hzl

No. FREQ  -READING _ ANT L0SS GAIN RESULT ~LIMIT MARGIN  ANTENNA TABLE
MHz] [dBuY] [dB/m? [¢B] {dB) [dBl—lV/m] [dBpV/m]  [dB] (e [PEG],

-—-- Horizontal .

1 33. 788 33 17.0 1 8.0 L 4 0.0 206 299 86
2 78. 275 6. 9 6.4 T 7.5 . b 40.0 16. 4 229 110
3 87. 300 2.7 7.4 7.9 21.3 .7 40.0 19.3 . 19 196
4 117.01) 362 12.7 8 26. 3 .9 435 12, 230 167
5 292703 25.2 201 8.7 26.6 .4 46.4 17. 33 0
= VYertical ---—- .

] 33.788 9, 4 1.0 IA 8. 0 25.5 40.0 14, 100 62
T 78. 275 3.5 6.4 1 7.5 . 2 40.0 19. 176 127
8 87. 300 1.5 1.4 T 7.3 .5 40.0 20. 144 326
g 17114 9.2 12.7 8. 6. 4 23.8 43.5 19. 100 269
10 292703 4.6 20. t 9. 6. 6 27.8 46.0 18.2 206 0

CHART:WITHOUT FACTOR  ANT TYPE : -30MHz LOOP, 30-300kH BICONICAL. 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR +-(05§ {CABLE+ATTEN. zl - GAIN ¢ C. 10008z Page:

" UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116 : . ‘
Facsimile : +81 596 24 8124 : MF060b(10.04.03)




Test report No. + 24CEM80-HO

Page 1360fd4
Issued date _ : November 21, 2003
FCCID : APYHO00033

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd Head Office EMC Lab No.1 Sepi e hnig (ihamher

: 2003/11/17 20:36
Applicant : Sharp Corporation Report Ho. 24CE0080-H0
Kind of EUT  :Quad-band GSM Mobile phone Pawer . 120V/60Hz
Hodel No. 1 GX30 TempC/HumiX 26 /30
Serial No. 1 ES2-205 Operator ‘Hiroka Umeyama

Mode / Remarks: Transmittiing(Ch:2441MHz)
LIMIT :Tlcllﬁc §15. 247{c) 3m

other spurious emissions were less than 20dB for the limit. _ Eg;ﬁgg}al
o LB < O DAT 3 ' % forizontal
80
70
60
50 [
40
30 $ 2
20 ‘
10
oo S0 T00M 16

Frequency (Hz)

" No.  FREQ READING _ ANT LOSS GAIR RESULT  LIMIT MARGIN  ANTENNA TABLE
[Mtiz] [dBy¥] . 1dB/m) [dB] [dB] - (dBu¥/m} [dBpV/m)  [dB] Lond [DEG]

——— Horizontal )

1 304. 280 30.5 14. 4 9.8 267 (28,0 46. 0 18.0 100 © 224
2 960. 000 239 224 131 28.4 3.0 46. 0 15.0 100 i}
-—— Vertical —— '

3 304280 26, 144 9.8 26.7 25.1 46.0 20.9 100 200
4 860. 000 24.0 2.4 131 28.4 3 46,0 14.9 100 0

CHART:WITHOUT FACTOR ~ ANT TYPE ; 30MH LOOP, 30-300MHz BICONICAL. SUEIMH ~1000MRz LOGPERIODIC. 1000MHz- H
CALCULATION - READIHG + ANT FACTOR + EDSS (CABLEH\TTEN ) - : ‘ : Paosy

UL Apex Co., Ltd.

‘Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 J APAN
" Telephone : +81 596 24 8116 ) :
Facsimile- : +81 596 24 8124 ‘ MF0601(10.04.03)




Testreport No.  : 24CED080-HO

Page :370f 44
Issued date - + November 21, 2003

FCCID ) :+ APYHO00033

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Ufflce EMC Lah No. 1 Semi An e ol Chamber
. © 2003/11/17 18:59:12
Applicant : Sharp Corporation Report Ho. 24{:EUDBU-HD
Kind of EUT  : Quad-band GSM Mobile phone . Power . DV/EDHz :
Model Ho. : 6X30 Temp'C/Humi ¥ 26 /3
Serial No. : E§2-205 Operator :Hiroka Umeyama

Mode / Remarks: Transmittiing (Ch:2480MHz)
LIMIT FCCISC 5 15. 247 [c) 3m

| other spurious emissions were less than 20dB for the fimit. “}2[{?‘32}"
" WBWY/ml <K QP DATA D) _ 3 farizontal
8D
70
60
50
[
40
30 N
10
0
30M . S0M T0M 1004 . 200M 3004
- Frequency (Hz}

No.  FREQ REAgING Fé#TR LOSS GAIN  'RESULT LIMIT MARGIN  ANTENKA TABLE
HHz] [dBpv] [dB/m? [46] [dB]  EdBpv/md [dBpV/md  [dB] [em) [DEG]

——— Horizonta] ===---
33.788 2.7 17.0. 1.1 28 18,8 40.0 1.2 49 94
18. 156 355 6.4 L8 2. 22.2 40.0 1.8 81 108
80. 000 313 6.3 7.8 27 19.9. 400 01 46 336
4 117. 114 351 12.7 8.3 264 -29.7 43.5 3.8 00 255
5 292. 703 1.4 20. 1 9.7 26.6 .7 46.0 0.3 L ]
— Yertical -—— ,
§ 37. 034, 28.9 15.3 .1 28 23.3 40.0 6.7 00 146
i 78. 697 32.9 6.4 .8 21 196 . 400 0.4 00 274
80. 000 352 6.3 - 7.8 2L 21.8 40: 0 3.2 00 155
117 114 29.2 127 8.3 264 23.9 43. 5 9.6 00 210
1 292. 703 23.2 2001 - 8.7 26 & 26.4 46.0 9.6 74 79

CHART WITHOUT FACTOR ~ ANT TYPE : -30MHz LOOP. 30-300MHz BIC(}NICAL J00MHz-1000MHz LOGPERI0D 1C, 1000MHz- HURH
CALCULATION : READING + ANT FACTOR + LOSS [CABLE+ATTEN.) - AMP. GATN : : Pag

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

‘Telephone : +81 596 24 8116 -

Facsimile : +81 596 24 8124 . . MF060b(10.04.03)




Test report No, : 24CE0080-HO

Page 138 of 44
‘Issued date : November 21, 2003
FCCID : APYHO00033

DATA OF RADIATED EMISS]ON TEST

Apex Co.. Ltd. Head Gffice EMC Lab Nal Sem -An e m ¢ Chamher
03/11/17 20:22:09

Applicant : Sharp Corporation Report No *; 24CEQ080-HO
Kind of EUT :Quad band GSM Mobile phone Power + ACT120¥/60Hz
Model No. 1 GX30 TempC/Humi% :26 / 30

Serial No. + E§2-205 Operator +Hiroka Umeyama

Mode / Remarks: Transmi Ltiing [Ch:2480MHz)

LIMIT : FCCISC §15.247(c) 3m . —_
All other snurluus emissions were less than 20dB for the [lmlt gg:ﬁgg}a!

9 [dBpV/n L DATA » ° Horizontal

Vartical

80
70
60
50
40—
30 {/
20 :
10

Nl

—k

0
300M : 500M TOOM 16
: : Frequency (Hz]

No.  FREQ READING  ANT LOSS GAIN RESULT  LIMIT MARGIN  ANTENNA TABLE

[MHz] [dBu¥]  [dB/m) {dB] [dB]  [dBpV/m] (dBuV/m) [dB] [em] [DEG]
— Horizontal ~——

1 304. 018 32.5 14. ‘9.8 26.7 30.0 46.0 16.0 100 223
2 960.000 239 22, 31 28.4 0 460 15.0 100 0
—=== Vertical

3 304018 219 14. 4 9.8 2.7 25. 4 46.0 20.6 100 204
4 960. 000 23.9 22.4 131 23.4 o 46. 15.0 100 0

CHART:WITHOUT FACTOR  ANT TYPE ~30MHz  LOOP. 30-300MHz BICONICAL. 300MHz-1000WHz LOGPERIGDI 1000MHz- HORN
CALCULATION : READING + ANT FACTGR + LOSS lCABLE+ATTEN ) - AMP. GAIN : : ¢ . ’ Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116 ' .
Facsimile : +81 596 24 8124 : MF060b(10.04.03)




Test report No. : 24CE0080-HO
-Page :390f 44
Issued date. . : November 21, 2003

- FCCID

: Sharp Corporation

DATA OF SPURIOUS EMISSIONS(1GHz to 26.5GHz

UL Apex Co,, Ltd.
Head Office EMC Lab. No.1 Semi Anechoic Chamber

: APYHOO00033

COMPANY REGULATION : FCC Part 15 Subpart C 15.247(c)
EQUIPMENT : Quad-band GSM Mabile Phone TESTDISTANCE  :3and Im
MODEL " GR30 DATE : 17/11/2003
S/N : E§2-205 TEMPERATURE :26deg.C
POWER : DC3V ACI120V/60H7, HUMIDITY 130%
MODE $ Tx (2402MHz)
AXIS : Hor: X-axis , Ver: Z-axis
ENGINEER : Hiroka Umeyama
PK DETECT : : '
No. | FREQ | T/R READING ANT | AMP | CABLE RITEN.O RESULT LMIT MARGIN
HOR | VER |FACTOR| GAIN {-LOSS | FILTER 1 HOR | VER PK. | HOR VER
[MHz] [dBuV/m] [dB/m] -} [dB) {dB] [4B] [dBuV/m] {dBuV/m] | [dB] [dB]
 Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 2390.0 | 442 44.0 307 _ | 368 63 0.0 444 442 74.0 296 20.8
2 48040 | 480 48.1 35.1 368 8.8 03 554 55.5 74.0 186 18.5
3 72060 | 431 431 375 365 10.7 0.0 54.8 54.8 74.0 19.2 19.2
4 56080 | 43.1 43.0 37.4 373 127 00 55.9 55.3 74.0 18.1 182
' Test distance lmeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Diac
5 120100 | 43.1 43.1 40.5 368 143 0.0 515 515 740 225 22.5
6 144120 | 433 429 428 353 158 0.0 57.1 56.7 74.0 16.9 173
7 168140 | 42.1 426 | 452 365 |- 176 04 58.9 50.4 74.0 15,1 14.6
8 192160 | 438 436 410 36.1 185 0.0 513 57.5 74.0 163 165
9 216180 | 45.1 439 40.5 36.1 185 0.0 585 57.3 74.0 155 167
10 240200 | 442 443 402 36.1 185 0.0 57.3 574 74.0° 16.7 16.6
AV DETECT _ - _
No. FREQ | T/R READING ANT AMP | CABLE WATTEN.OR RESULT LMIT MARGIN
HOR | VER |FACTOR| GAIN | LOSS | FILTER | HOR | VER AV HOR VER
[MHz] [dBuV/m] [dB/m] | [4B) [dB] (dB] [dBuV/m] [dBuV/m]| [dB] | [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN, OR FILTER.
1 23900 | 317 316 30.7 36.8 6.3 0.0 319 31.8 | 540 221 223
2 48040 | 364 36.1 351 36.8 88 03 435 43.5 54.0 105 10.5
3 7206.0 30.5 30.4 375 365 10.7 0.0 23 | 421 54.0 11.8 119
4 9608.0 30.7 30.7 374 37.3 127 0.0 43.3 4335 54.0 10.5 10.5
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
5 120100 | 312 312 405, 3638 142 00 39.6 39.6 54.0 14.4 14.4
6 144120 | 306 30.5 428 35.3 158 0.0 444 443 54.0 9.6 9.7
7 16814.0 | 301 29.9 45.2 365 176 0.0 46.9 467 54.0 7.1 7.3
8 192160 | 300 | 30. 410 36.1 185 0.0 44.0 44.0 54.0 10.0 10.0
9 216180 | 315 3L0 405 36.1 185 0.0 44.9 444 {540 9.1 5.6
10 ['240300 | 309 308 402 | 361 | 185 0.0 440 439 54.0 10.0 10.1
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

*1: Except for the above table : All other spurious emissions were less than 20dB for the limit.
*2: ATTEN : 1 to 3.5GHz, FILTER : 3.5 to 26GHz

UL Apex Co., Ltd.
Head Office EMC Lab. ,
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MFO60b(10.04.03)




Test report No. 1 24CE0030-HO
Page :400fdd

Issued date .t November 21, 2003
FCCID- : APYHO00033

COMPANY

DATA OF SPURIOUS EMISSIONS(1GHz to 26.5GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.1 Semi Anechoic Chamber

: Sharp Corporation © REGULATION : FCC Part 15 Subpart C 15.247(c)
EQUIPMENT : Quad-band GSM Mobile Phone TEST DISTANCE :3and Im
MODEL . 1 GX30 DATE : 111172003
S/N :ES2-205 - TEMPERATURE : 26deg.C
POWER 1 DC3V ACI20V/60Hz HUMIDITY 130%
MODE 1 Tx (2441MHz)
AXIS :Hor: X-axis , Ver: Z-axis
ENGINEER : Hiroka Umeyama
PK DETECT
No. FREQ | T/RREADING ANT AMP CABLE WTTEN. OR RESULT LMIT MARGIN
HOR | VER |FAcTOR| GaIN Loss’ | FILTER | HOR | VER PK HOR | VER
[MHz] - [dBuV/m] [dB/m] [dB? [dB] [dB] [dBuY/m] [dBuV/m] [dB [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN, OR FILTER,
1 4882.0 47.1 47.6 35.5 368 64 0.3 52.5 33.0 74.0 21.5 2i.0
2 73294 43.1 434 31.8 36.6 1.6 0.0 519 52.2 74.0 22.1 218
.3 9764.0 43.1 42.8 37.0 37.2 9.0 0.0 51.9 51.6 74.0 22.1 22.4
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
4 12205.0 43.2 43.0 41.2 36.7 14.3 0.0 52,5 52.3 74.0 21.5 21.7
5 14646.0 43.5 4238 43.1 35.5 16.0 0.0 57.6 56.9 74.0 16.4 17.1
6 17087.0 42.5 42.5 45.5 36.2 173 0.0 - 60.1 60.1 74.0 13.9 13.9
7 19528.0 43.2 43.5 40.5 36.1 18.5 0.0 56.6 56.0 74.0 174 17.1
8 21969.0 45.0 43.9 406 36.1 18.5 0.0 58.5 574 74.0 15.5 16.6
9 24410.0 44.1 44.2 40.4- 36.1 18.5 0.0 57.4 57.5 74.0 16.6° 16.5
AV DETECT
No. FREQ T/R READING ANT AMP CABLE ATTEN, OH RESULT . LMIT MARGIN
HOR - [ VER FACTOR{ GAIN LOSS FILTER HOR I VER AV HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] . | [dBuV/m] [dB] fdB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN, OR FILTER. )
1 4882.0 34,7 35.2 3535 36.8 6.4 0.3 40.1 40.6 540 13.9 134
2 73294 30.6 30.7 ~ 378 36.6 7.6 0.0 304 39.5 ~ 540 14.6 14.5
3 9764.0 | "30.6 30.6 370 37.2 9.0 0.0 394 354 540 14.6 14.6
. Test distance 1Imeters  RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
4 -12205.0 308 . 30.8 41.2 36.7 14.3 0.0 40.1 40.1 54.0 13.9 139
5 14646.0 30.6 30.7 43.1 35.5 16.0 | 0.0 44.7 44.8 54.0 9.3 9.2
6 17087.0 29.8 29.9 45.5 36.2 17.8 0.0 47.7 415 54.0 6.3 5.5
7 19528.0 30.1. 30.1 40.5 36.1 18.5 0.0 43.5 435 54.0 10.5 10.5
8 21969.0 31.5 31.0 40.6 36.1 18.5 0.0 45.0 445 54.0 9.0. 9.5
9 . 24410.0. 30.9 30.8 40.4 36.1 18.5. 0.0 44,2 44.1 54,0 9.8 9.9
Test Distance 1.0m: Dlstance Factor(Dfac) = 2010g(3!l M= 9.5 dB

*1: Except for the above table : All other spurious emissions were less than 204B- for the limit.
*2; ATTEN : 1 to 3.5GHz, FILTER : 3.5 to 26GHz

UL Apex Co.,

Litd.

Head Office EMC Lab.
4383-326 Asama~cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116

: +81 596 24 8124

MF060b(10.04.03)




Test report No.
Page

Issued date
FCCID

: 24CEQ080-HO

141 of 44

: November 21, 2003
: APYHO00033

DATA OF SPURIOUS EMISSIONS(1GHz to 26.5GHz) -

UL Apex Co., Ltd,
Head Office EMC Lab, No.l Semi Anechoic Chamber

COMPANY : Sharp Corpomation REGULATION < FCC Part 15 Subpart C 15.247(c)
EQUIPMENT : Quad-band GSM Mobils Phone TEST DISTANCE :3and Im
MODEL T GX30 DATE + 1T/11/2003
S/IN : ES2:205 TEMPERATURE 1 26deg.C
POWER : DC3V AC120V/60Hz HUMIDITY 1 30%
MODE : Tx (2480M Hz)
AXIS ¢ Hor; X-axis , Ver: Z-axis
ENGINEER : Hiroka Umeyama
PK DETECT
No. FREQ | T/R READING ANT AMP CABLE QATTEN. OH RESULT LMIT MARGIN
HOR f VER | FACTOR | GAIN LOSS FILTER HOR ] VER FK HOR VER
-[MHz] [dBuV/m] {dBim] [dB [dB] [dB] dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 2483.7 50.2 48.2 30.7 369 6.4 0.0 504 48.4 74.0 23.6 256
2 4960.0 - 47.1 49.6 36.0. 36.8 8.9 0.0 5§5.2 5.7 740 18.8 16.3
"3 7440.0 434 434 . 381 36.7 09 0.0 55.7 55.7 74.0 183 183
4 $920.0 43.0 43.5 36.5 313 13.0 0.0 55.2 55.7 74.0 18.8 18.3
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfas
5 124000 434 440 | 418 36.6 14.5 00 53.6 54.2 74.0 204 19.8
6 14880.0 43.2 43.5 43.3 35.7 16.1 0.0 574 517 74.0 " 166 16.3
7 17360.0 43.0 . 429 454 36.2 180 0.0 60.7 60.6 - 74.0 13.3 13.4
8 19840.0 43.2 43.5 40,7 16.1 18.5 0.0 56.8 57.1 74.0 172 16.9
9 223200 44.9 44.0 40.7 36.1 18.5 0.0 585 576 740 15.5 16.4
10 248000 | 44,0 . 44.2 404 36.1 18,5 0.0 573 57.5 74.0 16.7 16.5
AVDETECT _ )
No, FREQ | T/R READING ANT AMP CABLE PATTEN. OH RESULT LMIT MARGIN
, HOR | VER l FACTOR| GAIN | LOSS | FILTER | HOR | VER AV HOR VER
[MHz] dBuV/m dB/m] [dB] [dB] [dB] dBu¥/m] dBuV/m dB dB
Test distance Imeters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN, OR FILTER.
1 24837 326 324 30.7 360 6.4 0.0 33.7 33.5 54.0 20.3 20.5°
2 4960.0 323 335 36.0 368 8.9 0.0 404 41.6 54.0 ~ 136 124
3 7440.0 309 309 38.1 36.7 109 _ 0.0 43.2 43.2 54.0 10.3 10.8
4 9920.0 30.8 30.8 36.5 373 13.0 0.0 43.0 43.0 54,0 110 11.0
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
5 12400.0 31.2 312 41.8 6.6 14.5 - 00 414 414 54.0 12.6 12,6
§ 14880.0 30.7 30.6 43.3 357 16.1 0.0 44.9 44.8 4.0 9.1 9.2
7 17360.0 30.1 30.0 45.4 36.2 18.0 0.0 47.8 47.7 54.0 6.2 6.3
8 19840.0 30.1 30.1 40.7 36.1 18.5 00 43.7 43.7 54.0 10.3 10.3
9 22320.0 31.6 321 40.1 35.1 185 0.0 45.2 45.7 54.0 . 8.3 8.3
10 24800.0 30.9 30.7 40.4 36.1 18.5 0.0 44.2 44.0 54.0 9.8 10.0
Test Distance 1.0m : -Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

*1: Except for the above table : Al other spurious emissions were less than 20dB for the limit,
*2: ATTEN : 110 3.5GHz, FILTER : 3.5 to 26GHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Spurious Emission(Conducted)
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